הודעה על החמרה  ( מידע בטיחות)  בעלון לרופא 

	שם תכשיר באנגלית
	מספרי רישום

	Recormon® pre-filled syringe
	

	2,000 יחב"ל/0.3 מ"ל
	114.40.29584

	3,000 יחב"ל/0.3 מ"ל
	114.40.29585

	4,000 יחב"ל/0.3 מ"ל
	121.08.30142

	5,000 יחב"ל/0.3 מ"ל
	114.42.29586

	6,000 יחב"ל/0.3 מ"ל
	121.40.30195

	10,000 יחב"ל/0.6 מ"ל
	114.43.29587

	30,000 יחב"ל/0.6 מ"ל
	132.41.31158


	תאריך:
	30.11.2011

	שם בעל הרישום:
	רוש פרמצבטיקה (ישראל) בע"מ


עלון לרופא
	 פרטים על השינוי/ים המבוקש/ים

	פרק בעלון


	טקסט נוכחי
	טקסט חדש

	4.2
Posology and method of administration


	
	Treatment of anaemic patients with chronic renal failure
In controlled trials, patients experienced greater risks for death, serious adverse cardiovascular reactions,and stroke when administered erythropoiesis-stimulating agents (ESAs) to target a hemoglobin level of greater than 11 g/dL. No trial has identified a hemoglobin target level, RECORMON dose, or dosing strategy that does not increase these risks. Individualize dosing and use the lowest dose of RECORMON sufficient to reduce the need for RBC transfusions [see Warnings and Precautions ]. Physicians and patients should weigh thepossible benefits of decreasing transfusions against the increased risks of death and other serious cardiovascular adverse events 

Anaemia symptoms and sequelae may vary with age, gender, and overall burden of disease; a physician’s evaluation of the individual patient’s clinical course and condition is necessary. Recormon should be administered either subcutaneously or intravenously in order to increase haemoglobin to not greater than 11 g/dl Subcutaneous use is preferable in patients who are not receiving haemodialysis to avoid puncture of peripheral veins. In case of intravenous administration, the solution should be injected over approx. 2 minutes, e.g. in haemodialysis patients via the arterio-venous fistula at the end of dialysis.
For patients with Chronic Renal Failure on dialysis:

• Initiate RECORMON treatment when the hemoglobin level is less than 10 g/dL.

• If the hemoglobin level approaches or exceeds 11 g/dL, reduce or interrupt the dose of RECORMON

. For patients with Chronic Renal Failure not on dialysis:

• Consider initiating RECORMON treatment only when the hemoglobin level is less than 10 g/dL and the following considerations apply:

o The rate of hemoglobin decline indicates the likelihood of requiring a RBC transfusion and,reducing the risk of alloimmunization and/or other RBC transfusion-related risks is a goal.

• If the hemoglobin level exceeds 10 g/dL, reduce or interrupt the dose of RECORMON, and use the lowest dose of RECORMON sufficient to reduce the need for RBC transfusions.

Due to intra-patient variability, occasional individual haemoglobin values for a patient above and below the desired haemoglobin level may be observed. Haemoglobin variability should be addressed through dose management, with consideration for the haemoglobin target range of 10 g/dl (6.2 mmol/l) to 11 g/dl A sustained haemoglobin level of greater than 11 g/dl should be avoided; guidance for appropriate dose adjustment for when haemoglobin values exceeding 11 g/dl are observed are described below.


A rise in haemoglobin of greater than 2 g/dl (1.25 mmol/l) over a four week period should be avoided. If it occurs, appropriate dose adjustment should be made as provided. If the rate of rise in haemoglobin is greater than 2 g/dl (1.25 mmol/l) in one month or if the haemoglobin level is increasing and approaching 11 g/dl the dose is to be reduced by approximately 25 %. If the haemoglobin level continues to increase, therapy should be interrupted until the hemoglobin level begins to decrease, at which point therapy should be restarted at a dose approximately 25 % below the previously administered dose.

Patients should be monitored closely to ensure that the lowest approved dose of Recormon is used to provide adequate control of the symptoms of anaemia.

In the presence of hypertension or existing cardiovascular, cerebrovascular or peripheral vascular diseases, the weekly increase in Hb and the target Hb should be determined individually taking into account the clinical picture.

Treatment with Recormon is divided into two stages.

1.
Correction phase
-
Subcutaneous administration:


The initial dosage is 3 x 20 IU/kg body weight per week. The dosage may be increased every 4 weeks by 3 x 20 IU/kg and week if the increase of Hb is not adequate (< 0.25 g/dl per week).


The weekly dose can also be divided into daily doses.

-
Intravenous administration:


The initial dosage is 3 x 40 IU/kg per week. The dosage may be raised after 4 weeks to 80 IU/kg ‑ three times per week ‑ and by further increments of 20 IU/kg if needed, three times per week, at monthly intervals.

For both routes of administration, the maximum dose should not exceed 720 IU/kg per week.

2.
Maintenance phase
To maintain an Hb of between 10 and 11 g/dl, the dosage is initially reduced to half of the previously administered amount. Subsequently, the dose is adjusted at intervals of one or two weeks individually for the patient (maintenance dose).

In the case of subcutaneous administration, the weekly dose can be given as one injection per week or in divided doses three or seven times per week. Patients who are stable on a once weekly dosing regimen may be switched to once every two weeks administration. In this case dose increases may be necessary.

Results of clinical studies in children have shown that, on average, the younger the patients, the higher the Recormon doses required. Nevertheless, the recommended dosing schedule should be followed as the individual response cannot be predicted.

Treatment with Recormon is normally a long-term therapy. It can, however, be interrupted, if necessary, at any time. Data on the once weekly dosing schedule are based on clinical studies with a treatment duration of 24 weeks.

Treatment of of chemotherapy-induced anaemia in cancer patients:

Recormon should be administered by the subcutaneous route to patients with anaemia (e.g. haemoglobin concentration ≤ 10g/dl (6.2 mmol/l)). Anaemia symptoms and sequelae may vary with age, gender, and overall burden of disease; a physician’s evaluation of the individual patient’s clinical course and condition is necessary.

The weekly dose can be given as one injection per week or in divided doses 3 to 7 times per week.

The recommended initial dose is 30,000 IU per week (corresponding to approximately 450 IU/kg body weight per week, based on an average weighted patient).

Due to intra-patient variability, occasional individual haemoglobin values for a patient above and below the desired haemoglobin level may be observed. Haemoglobin variability should be addressed through dose management, with consideration for the haemoglobin target range of 10 g/dl 

(6.2 mmol/l) to 11 g/dl A sustained haemoglobin level of greater than 11 g/dl should be avoided; guidance for appropriate dose adjustment for when haemoglobin values exceeding 11 g/dl are observed are described below.

If, after 4 weeks of therapy, the haemoglobin value has increased by at least 1 g/dl (0.62 mmol/l), the current dose should be continued. If the haemoglobin value has not increased by at least 1 g/dl (0.62 mmol/l), a doubling of the weekly dose should be considered. If, after 8 weeks of therapy, the haemoglobin value has not increased by at least 1 g/dl (0.62 mmol/l), response is unlikely and treatment should be discontinued.

The therapy should be continued up to 4 weeks after the end of chemotherapy.

The maximum dose should not exceed 60,000 IU per week.

Once the therapeutic objective for an individual patient has been achieved, the dose should be reduced by 25 to 50 % in order to maintain haemoglobin at that level. Appropriate dose titration should be considered.

If the haemoglobin exceeds 11 g/dl the dose should be reduced by approximately 25 to 50 %. Treatment with Recormon should be temporarily discontinued if haemoglobin levels exceed 13 g/dl (8.1 mmol/l). Therapy should be reinitiated at approximately 25 % lower than the previous dose after haemoglobin levels fall to 11 g/dl or below.



	4.4
Special warnings and precautions for use


	haemoglobin concentration recommended in section 4.2. In clinical trials, an increased risk of death and serious cardiovascular events was observed when erythropoiesis stimulating agents (ESAs) were administered to target a haemoglobin of greater than 12 g/dl (7.5 mmol/l). 
Controlled clinical trials have not shown significant benefits attributable to the administration of epoetins when haemoglobin concentration is increased beyond the level necessary to control symptoms of anaemia and to avoid blood transfusion.


	A paradoxical decrease in haemoglobin and development of severe anaemia associated with low reticulocyte counts should prompt to discontinue treatment with epoetin and perform anti-erythropoietin antibody testing. Cases have been reported in patients with hepatitis C treated with interferon and ribavirin, when epoetins are used concomitantly. Epoetins are not approved in the management of anaemia associated with hepatitis C.
Haemoglobin concentration

In patients with chronic renal failure, maintenance haemoglobin concentration should not exceed the upper limit of the target haemoglobin concentration recommended in section 4.2. In clinical trials, an increased risk of death and serious cardiovascular events or cerebrovascular events including stroke was observed when erythropoiesis stimulating agents (ESAs) were administered to target a haemoglobin of greater than 12 g/dl (7.5 mmol/l). 
Controlled clinical trials have not shown significant benefits attributable to the administration of epoetins when haemoglobin concentration is increased beyond the level necessary to control symptoms of anaemia and to avoid blood transfusion.

Haemoglobin concentration
In patients with chronic renal failure, maintenance haemoglobin concentration should not exceed the upper limit of the target haemoglobin concentration recommended in section 4.2. In clinical trials, an increased risk of death and serious cardiovascular events or cerebrovascular events including stroke was observed when erythropoiesis stimulating agents (ESAs) were administered to target a haemoglobin of greater than 11 g/dl
No trial has identified a hemoglobin target level, epoietin dose, or dosing strategy that does not Increase these risks



	4.8
Undesirable effects


	All indications
Rarely (≥1/10.000 to ≤1/1.000), epoetin beta treatment-related skin reactions such as rash, pruritus, urticaria or injection site reactions may occur. In very rare cases (≤1/10.000), epoetin beta treatment-related anaphylactoid reactions have been reported. However, in controlled clinical studies no increased incidence of hypersensitivity reactions was found.

In very rare cases (≤1/10.000), particularly when starting treatment, epoetin beta treatment-related flu-like symptoms such as fever, chills, headaches, pain in the limbs, malaise and/or bone pain have been reported. These reactions were mild or moderate in nature and subsided after a couple of hours or days.


	


עלון לצרכן

	פרטים על השינוי/ים המבוקש/ים

	פרק בעלון


	טקסט נוכחי
	טקסט חדש

	אין להשתמש בתרופה מבלי להיוועץ ברופא לפני התחלת הטיפול
	אם הינך בהריון או מניקה. 

אם הינך סובל/ת או סבלת בעבר מליקוי בתפקוד הכבד, אפילפסיה, PKU (פנילקטונאוריה), תרומבוציטוזיס,  MDS (myelodysplastic syndrome) מסוג RAEBt (refractory anemia with excess of blasts in transformation), כשלון טיפול קודם באנמיה עם אפואטין.

אם הינך חולה סרטן: בגידולים מסוימים יתכן ורקורמון לא יתאים לך, הרופא שלך יחליט על כך.
	· אם הינך בהריון או מניקה
· אם האנמיה שלך לא השתפרה עם טיפול באפואטין
· אם  הינך סובל מחוסר בויטמיני B  מסוימים (למשל: חומצה פולית או ויטמין B12) 
· אם יש לך רמות גבוהות מאד של אלומיניום בדם,
· אם ספירת הטסיות בדם גבוהה
· אם הינך סובל/ת ממחלת כבד כרונית
· אם הנך סובל מאפילפסיה
· אם פיתחת נוגדנים לאריתרופואטין ותסמונת ה pure red cell aplasia  (מצב בו ייצור תאי דם אדומים מופחת או מופסק לחלוטין) במהלך חשיפה קודמת לתכשירים אחרים ממשפחת האריתרופאטין. במצב זה אין לעבור לטיפול ברקורמון.
· אם הנך סובל מפנילקטונאוריה (PKU), רקורמון מכיל פנילאלאנין.
· אם אם הנך סובל מטרשת הכליה (nephrosclerosis) ואינך מטופל בדיאליזה, הרופא יחליט אם הטיפול מתאים עבורך.  זאת מאחר ולא ניתן לשלול בוודאות החמרה במחלת הכליה שלך. 
· אם הינך חולה סרטן, בגידולים מסוימים יתכן ורקורמון לא יתאים לך,  ועירויי דם יהיה הטיפול המועדף עבורך. הרופא שלך יחליט על כך.

	אזהרות
	בתקופת הטיפול בתרופה זו מומלץ לערוך את הבדיקות הבאות: ברזל, טסיות דם, לחץ דם ורמות מינרלים כגון אשלגן ופוספאט.

יש להימנע משימוש ברקורמון אם פיתחת בעבר נוגדנים לתכשירי אריתרופואטין אחרים.

רקורמון אינו מתאים לשימוש ע"י אנשים בריאים, מאחר ועלול לגרום לסיבוכים מסכני חיים במערכת הלב וכלי הדם.  

	בתקופת הטיפול בתרופה זו מומלץ לערוך את הבדיקות הבאות: בדיקות דם תקופתיות כגון: רמות אלומניום, ויטמיני B מסויימים (חומצה פולית או ויטמין B12), רמות ברזל. יש לבדוק את רמות הברזל לפני ובמהלך הטיפול על מנת להבטיח את יעילות הטיפול. יתכן ויהיה צורך בתוספי ברזל. רמות מינרלים כגון פוספאט ואשלגן. במידה ורמות האשלגן עולות או גבוהות, הרופא יחליט על הטיפול המתאים עבורך.
ספירת טסיות בדם– כתוצאה מהטיפול באפואטין יתכן ותהיה עליה קלה עד בינונית בספירה, העלולה להשפיע על קרישיות הדם. 
בדיקות לחץ דם תקופתיות. 
אם הינך סובל ממחלת כליות כרונית:
· הרופא המטפל יוודא במהלך הטיפול כי ההמוגלובין  שלך לא עולה על רמה מסוימת, מאחר והמוגלובין גבוה מעלה את הסיכון לבעיות בתפקוד הלב או כלי דם ומעלה את הסיכון להתקף לב, שבץ מוחי או מוות.
· אם הינך מטופל בדיאליזה, יתכן ויהיה צורך לשנות את מינון ההפרין, כדי למנוע סתימה בצינורות של מערכת הדיאליזה.
· אם הינך מטופל בדיאליזה ובסיכון לפקקת של השאנט (כלי המאפשר חיבור למערכת הדיאליזה), קרישי דם (תרומבוזה) עלולים להיווצר בשאנט. יתכן והרופא יחליט לתת לך אספירין או ישנה את השאנט.

אם הינך חולה סרטן: 

בגידולים מסוימים יתכן ורקורמון לא יתאים לך, ועירויי דם יהיה הטיפול המועדף עבורך. הרופא שלך יחליט על כך.
אם הינך עומד לתרום דם לעצמך לפני ניתוח, הרופא המטפל יוודא ויבדוק: 

· שהינך מתאים לתרום דם, בייחוד אם משקל גופך נמוך מ 50 ק"ג. 
· שרמת ההמוגלובין שלך לפחות 11 גר'/דציל'
· שרק 12% מנפח הדם שלך יתרם בפעם אחת.
יש להיוועץ ברופא אם האנמיה שלך לא השתפרה בטיפול עם תכשירי אפואטין.

	תופעות לוואי

	בנוסף לפעילות הרצויה של התרופה, בזמן השימוש בה עלולות להופיע השפעות לוואי כגון: עלייה בלחץ דם או החמרה של יתר לחץ דם וכאבי ראש - תופעות אלו חולפות בדרך כלל עם טיפול תרופתי או הפסקה זמנית של רקורמון. כמו כן, תיתכן ירידה ברמות הברזל בדם עקב ניצול מאגרי הברזל בגוף ליצירת כדוריות הדם החדשות.


	· כמו לכל תרופה, השימוש ברקורמון עלול לגרום לתופעות לוואי, אם כי לא כולם חווים אותן: תיתכן ירידה ברמות הברזל בדם עקב ניצול מאגרי הברזל בגוף ליצירת כדוריות הדם החדשות. מומלץ ליטול בזמן הטיפול תוספי ברזל.
· תגובות אלרגיות של העור כגון: פריחה או סרפדת, גרד או תגובה סביב אזור ההזרקה (נדיר).
· תסמינים דמויי שפעת במיוחד בתחילת הטיפול הכוללים חום , צמרמורות, כאבי ראש, גפיים, עצמות, ו/או הרגשת חולי(נדיר מאוד). תסמינים אלו בדרך כלל קלים עד בינונים וחולפים תוך מספר שעות או ימים.
· תופעות לוואי נוספות במטופלים עם מחלת כליות כרונית (אנמיה כלייתית):
· עלייה בלחץ דם או החמרה של יתר לחץ דם וכאבי ראש (שכיח מאד) – הרופא המטפל יבדוק באופן סדיר את לחץ דם שלך, במיוחד בתחילת הטיפול. תופעות אלו חולפות בדרך כלל עם טיפול תרופתי או הפסקה זמנית של רקורמון.
· אם הינך סובל מלחץ דם נמוך או סיבוכים של השאנט, אתה עלול להיות בסיכון לפתח פקקת בשאנט (כלי המאפשר חיבור למערכת הדיאליזה).
· תופעות לוואי נוספות במבוגרים חולי סרטן: 
· עלייה בלחץ הדם וכאבי ראש (שכיח). תופעות אלו חולפות בדרך כלל עם טיפול תרופתי.
· עלייה בהיווצרות קרישי דם.
· תופעות לוואי נוספות במטופלים העומדים לתרום דם לעצמם לפני ניתוח: 
· עלייה בהיווצרות קרישי דם.



העלון, שבו מסומנים השינויים המבוקשים על רקע צהוב הועבר בדואר אלקטרוני בתאריך 30.11.2011
· קיים עלון לצרכן והוא יעודכן בהתאם.
· אסמכתא לבקשה: EU SPC approved March 2011 
· השינויים אושרו על ידי רשויות הבריאות באירופה.
· אני, הרוקחת הממונה של חברת רוש פרמצבטיקה (ישראל) בע"מ מצהירה בזה כי אין שינויים נוספים בעלון המהווים החמרה.
______________________________
חתימת רוקחת ממונה
